
0 
 

 

 

 

  

PERFORMANCE 
SPECIFICATION AND 

PARAMETERS FOR 
DESIGN, BUILD, 

TESTING & 
COMMISSIONING OF 

PROPOSED 4,000 CMD 
SEWAGE & SEPTAGE 
TREATMENT PLANT 

 

Location: Materials Recovery Facility (MRF) Compound, Gov. Lim 
Avenue (Magay), Zamboanga City 

November 2022 

 



1 
 

Table of Contents 
 

1. GENERAL PROVISIONS 4 

2. BIDDING REQUIREMENTS 4 

2.1. REQUIREMENTS UNDER RA 9184 4 

2.2. GUIDELINES FOR ORAL PRESENTATION 8 

2.3. CONTRACT IMPLEMENTATION REQUIREMENT 9 

2.4. CONCEPTUAL DESIGN 11 

2.5. PREPARATION OF BILL OF QUANTITIES, DETAILED ESTIMATES AND PAYMENT 14 

3. DESIGN REQUIREMENTS 19 

3.1. GENERAL PROVISIONS 19 

3.2. GEOTECHNICAL INVESTIGATION OF THE PROJECT SITE 20 
[...]
2.1.8.3.1. The order in which it intends to carry out the work including 

anticipated timing for each stage of design/detailed engineering and 
construction; 

 
2.1.8.3.2. Periods for review of specific outputs and any other 

submissions and approvals; 
 

2.1.8.3.3. Sequence of timing for inspections and tests as specified in the 
contract documents; 

 
2.1.8.3.4. General description of the design and construction methods to 

be adopted; 
 

2.1.8.3.5. Number and names of personnel to be assigned for each stage 
of the work; 

 
2.1.8.3.6. List of equipment required on site for each major stage of the 

work; and 
 



7 
 

2.1.8.3.7. Description of the quality control system to be utilized for the 
project. 

 
2.1.8.4. Any errors, omissions, inconsistencies, inadequacies or failure 

submitted by the contractor that do not comply with the requirements shall 
be rectified, resubmitted and reviewed at the contractor’s cost. If the 
Contractor wishes to modify any design or document which has been 
previously submitted, reviewed and approved, the contractor shall notify 
the procuring entity within a reasonable period of time and shall shoulder 
the cost of such changes. 
 

2.1.8.5. As a rule, changes in design and construction requirements shall be 
limited only to those that have not been anticipated in the contract 
documents prior to contract signing and approval. The following guidelines 
shall govern approval for change or variation orders: 

 
i. Change Orders resulting from design errors, omissions or 

nonconformance with the performance specifications and 
parameters and the contract documents by the contractor 
shall be implemented by the contractor at no additional cost to 
the procuring entity. 

 
ii. Provided that the contractor suffers delay and/or incurs costs 

due to changes or errors in the procuring entity’s performance 
specifications and parameters, he shall be entitled to either 
one of the following: 

 
a. an extension of time for any such delays under Section 10 of 

Annex “E”; or 
 

b. payment for such costs as specified in the contract 
documents, provided, that the cumulative amount of the 
variation order does not exceed ten percent (10%) of the 
original contract price. 

 
2.1.8.6. The contract documents shall include the manner and schedule of 

payment specifying the estimated contract amount and installments in 
which the contract price will be paid. 

 
2.1.8.7. The contractor shall be entitled to advance payment subject to the 

provisions of Section 4 of Annex “E”. 



8 
 

2.1.8.8. The procuring entity shall define the quality control procedures for the 
design and construction in accordance with agency guidelines and shall 
issue the proper certificates of acceptance for sections of the works or the 
whole of the works as provided for in the contract documents. 

 
2.1.8.9. The contractor shall provide all necessary equipment, personnel, 

instruments, documents and others to carry out specified tests. 
 

2.1.8.10. All design and build projects shall have a minimum Defects Liability 
Period of one (1) year after contract completion or as provided for in the 
contract documents. This is without prejudice, however, to the liabilities 
imposed upon the engineer/architect who drew up the plans and 
specification for a building sanctioned under Article 1723 of the New Civil 
Code of the Philippines. 

 
2.1.8.11. The contractor shall be held liable for design and structural defects 

and/or failure of the completed project within the warranty periods 
specified in Section 62.2.3.2 of the IRR. 

 

2.2. GUIDELINES FOR ORAL PRESENTATION   
 

2.2.1.  Each presenting bidder will be given a maximum of two (2) hours for their oral 
presentation, 1 ½ hour of which will be allotted for the question and answer. The 
presence of the designer during the oral presentation is highly encouraged to be 
able to resolve any technical questions that may arise. 

 
2.2.2.  In order to achieve a more dynamic discussion, face-to-face presentation is 

highly encouraged but not required. Should the bidder opt for a face-to face 
presentation, please coordinate with the BAC Secretariat at email 
bac@zcwd.gov.ph. However, in adherence to the Health Protocols implemented 
by the local IATF, bidders/presenters will be limited to two (2) persons. The 
bidder may opt to present their design via an online platform. 

 
2.2.3.  The presentation materials may include but not limited to the following: 

company profile, design and specifications of the facility, construction approach 
and methods, facility features not specified in the SOW, green and climate 
resiliency features of the facility design, and others that may enhance the merits 
of the technical proposals. Maps may be used if needed. 
 



9 
 

2.2.4.  The presentation must focus on the process and the technology offered, 
particularly on the mass balance of the proposed treatment process and the 
structural and architectural layout. It should explain how the present system, 
with a capacity of 4,000 cmd, will be expanded to 6,000 cmd. 
 

2.2.5.  Bidders/presenters are requested to submit their presentation in PDF/PPT 
format to the BAC Secretariat at email bac@zcwd.gov.ph one (1) day before the 
scheduled oral presentation. The file must be password protected to ensure the 
integrity of the presentation and that the file may be opened only immediately 
before the time allotted for the bidder to present. 

2.2.6. The presentation will use MS PowerPoint or PDF and should not exceed 30 
minutes. An hour and a half (1 ½) will be allotted for questions and answers. The 
presenter-bidder is expected to provide the answers during this allotted time. 

 

2.3. CONTRACT IMPLEMENTATION REQUIREMENT 
 

Upon award of the design and build contract, the winning bidder shall also submit, 
together with the detailed engineering requirements:  
 

2.3.1.1. Projection of the Monthly Operating Expenses for the next twenty-five 
(25) years and the replacement cost for the next twenty-five years using the 
10% discount rate over the life of the project for 25 years. 
 

2.3.1.2. In relation to the Projected Monthly Operating Expense computed for 
the next 25 years, the following shall also be submitted as a functional 
guarantee which shall form part of the contract: 

 
b.1 Guaranteed Power Consumption 

Power Usage kW/m3 wastewater kW/day 

     0- 
1.59 
MLD 

2-4 MLD 0- 1.59 
MLD 

2-4 MLD 

Base Power (not 
influenced by inlet 
flow) 

    

Main process (liquid 
stream) 

    



10 
 

Power Usage kW/m3 wastewater kW/day 

     0- 
1.59 
MLD 

2-4 MLD 0- 1.59 
MLD 

2-4 MLD 

Sludge Treatment     

 
b.2 Guaranteed Chemical Consumption  

Chemical Usage L/m3 wastewater L/day 

 
0- 1.59 
MLD 

2-4 MLD 0-1 
MLD 

2-4 MLD 

Main process (liquid 
stream) 

    

Sludge Treatment     

 
b.3 Guaranteed Sludge generation 

 
Sludge generation 

m3 sludge/m3 
wastewater 

m3 sludge/day 

0- 1.59 
MLD 

2-4MLD 0- 1 MLD 2-4 MLD 

Sludge     

 
2.3.1.3. The following shall be the basis in the preparation of the following 

item: 
 

● Electricity/Fuel = follow the rates of ZAMCELCO/DTI 
● Manpower = follow DOLE Standards for Region IX at the time of bid 
● Chemicals = DTI  

 
2.3.1.4. The bidder should provide end-user certification or performance data 

stating that a similar sewage/wastewater treatment system being offered 
in the bid has been satisfactorily operating continuously; except during 
plant shut-down for maintenance purposes or due to force majeure where 
the operation has to be stopped to prevent damage. It must show the 
compliance of the effluent discharged to the DENR Standards all throughout 



11 
 

its operation excluding the testing period. Failure to comply with this 
requirement is a ground for technical disqualification.  
 

2.3.1.5. The above requirements shall be submitted together with the other 
contract implementation requirements under Sec. 13, Annex “G” of R.A. 
9184.  

 

2.4.  CONCEPTUAL DESIGN 
 

2.4.1.  The treatment process may include the pre-treatment, primary, secondary 
and tertiary treatment of the wastewater. Technologies being offered by the 
contractor may omit or change to its equivalent any of the mentioned processes, 
provided that the discharge of wastewater into water bodies is compliant with 
the effluent standards. 
  

2.4.2.  Pre-treatment may include at the minimum, screens, grit removal, flow 
equalization, oil and grease removal.  

 
2.4.3.  Primary Treatment may include at the minimum, primary settling basins, 

primary sedimentation tanks or primary clarifiers.  
 

2.4.3.1. The purpose of requiring primary treatment of the wastewater is to 
remove floating and settleable solids in the wastewater. If the proposed 
treatment process has an equivalent process that meets the same objective 
of reducing floating and settleable solids in the wastewater, then a primary 
settling tank can be dispensed with.  

 
2.4.3.2. The proposal to dispense the primary sedimentation tank will be 

considered if it complies with the intended purpose of the primary 
sedimentation tank, which is to remove floating and settleable solids in the 
wastewater, if this be the case, then a primary settling tank can be 
dispensed with. 

 
2.4.4.  Secondary treatment may either be a fixed film or attached growth systems, 

suspended-growth systems or a hybrid or combination thereof. 
 
2.4.5.  Tertiary treatment may include disinfection or effluent polishing before finally 

discharging to the Magay Creek or reclamation for reuse. 
 
2.4.6.  Sludge Treatment may either be belt press, screw press, filter press, 

centrifuge or volute. 



12 
 

2.4.7.  Septage Acceptance Unit capable of accepting, screening and pre-treating 
septage conveyed by vacuum trucks. 

 

Figure 1 Conceptual Design for the Septage and Sewage Treatment Plant 

2.4.8.   The following facilities must also be included in the project: 
 

● Guard House 
● Administration Building (Office, Conference Room, Storage Room (for 

chemicals) and Laboratory) 
● Control Room 
● Electromechanical Room 
● Force Main/Sewer Pipe connecting the West Pumping Station and the 

STP 
● Storage (for tools and for dried sludge) 
● Perimeter Fence 
● Perimeter/Plant Lighting 
● Parking Space, Driveway and landscaping works 
● Equipment Lifting Facilities 
● Generator Room 
● Storage Tank for Recycled Water (capacity: 100 cubic meters) 

 
2.4.9. In the event that there are other structures not stated in the above list but 

which are necessary to the complete and successful operation of the bidder’s 
designed STP, the same shall be constructed with no additional cost to the ZCWD, 
notwithstanding the award of the contract. 

  

must be 
able to  

remove all 
materials 
that can 
be easily 
collected 
from the 

raw 

 
Pre-

Treatment  

finer 
solids not 
removed 

during pre-
treatment 
are settled 

wastewat
er 

 
Primary 

Treatment  

Fixed-
film or 

attached 
growth 
systems 
suspend

ed-growth 
systems 
hybrid or 

 
Secondary 
Treatment  

disinfect
ion or 

effluent 
polishing 

effluent 
for 

discharge 
or 

reuse/rec

Tertiary 
Treatment 

 

it must be 
treated to 

achieve the 
quality 

acceptable 
for land 

 
Sludge 

Management 

 

must be 
able to  

remove all 
materials 

that can be 
easily 

collected 
from the 

raw sewage 

 
Septage 

Acceptanc
e Unit 



13 
 

2.4.10.  In addition to the above facilities, the following support system must also be 
included: 
 

● Potable Water Supply System 
● Drainage System 
● Service/Recycle Water Supply System 
● Electrical, Control, Monitoring and Instrumentation System 
● Generator System 
● SCADA (Supervisory Control and Data Acquisition) 
● Surveillance camera/Closed Circuit Television (CCTV) showing all critical 

areas of the STP 
● Personal Protective Equipment (PPE) and other safety device in the 

plant per Occupational Safety and Health standards 
● Install new motor pumps at West Pumping Station with a pipeline that 

can transfer the six (6) MLD wastewater from West Pumping Station 
going to the proposed SSTP through the proposed sewer pipeline 
connecting pumping station and SSTP 

 
The following is the detail of the existing pumps at West Pumping 
Station: 
 

Pump & 
Motor 

Brand Date Installed Issues and 
Concern 

1 Unit of 7.5 
hp, 220 Volts, 
19 Ampere, 3 
phase at 8675 

RPM, Multi 
Stages Pump 

with 550 GPM 
Capacity 

Fairbanks 
Morse 

1938 Only 1 unit are 
running but all 

motors are 
rewind multiple 
times. The pump 

shafting had 
bead milled and 

fabricated 
multiple times 

also. the pumps 
bearing is 
replaced 

quarterly due to 
shafting 

misalignment. (2 
units are already 

defective) 
 



14 
 

2.4.11.  In making the design, reference should be made to the list of codes and 
standards herein stated and such other applicable standards and guidelines, local 
or international. 

 

2.5.  PREPARATION OF BILL OF QUANTITIES, DETAILED ESTIMATES AND 
PAYMENT 

 
2.5.1. The preparation of the Bill of Quantities and Detailed Cost Estimates shall be 

in accordance with the attached Bill of Quantities (BOQ) format and shall follow 
DPWH DO 197 Series of 2016 or the latest issuance as specified in below. The 
quantity in the Bill of Quantities (BOQ) shall be consistent with the Detailed Cost 
Estimate and shall be categorized into major components, the detailed resources 
for each scope of work should be provided therein, to wit: 
  

2.5.1.1. GENERAL REQUIREMENTS – this shall include but not limited to the 
Mobilization and Demobilization, Construction Safety and Health Program, 
Construction of Temporary Facilities. ZCWD will assist in coordination with 
the appropriate agencies to secure the necessary permits. 
 

2.5.1.2. PLANNING AND ENGINEERING DESIGN PHASE – includes the planning 
and engineering design phase of the project. 
 

2.5.1.3. CONSTRUCTION PHASE- includes the earth works, civil works, electrical 
works, mechanical works on treatment process, instrumentations and 
automations. 
 

2.5.1.4. TURNOVER PHASE- includes the testing and commissioning of the 
SSTP, the conduct of one year proving period which includes the needed 
manpower, chemical and energy costs, turnover of the laboratory tools and 
equipment, office equipment and other items that needs to be turned over 
per the Performance Specifications. 

 
 
 
 
 
 
 
 
 
 



15 
 

2.5.2. In the preparation of the estimates, the following shall be considered: 
 

2.5.2.1. The Estimated DIRECT COST shall consist of the following: 
 

2.5.2.1.1. Cost of materials to be used in doing the work item called for, 
which shall include, inter alia, the following:  

 
 Cost at source, including processing, crushing, stockpiling, 

loading, royalties, local taxes, construction and/or 
maintenance of haul roads, etc. 

  Expenses for hauling to project site.  
 Handling expenses.  
 Storage expenses. 
 Allowance for waste and/or losses, not to exceed 5% of 

materials requirement. 
 

2.5.2.1.2. Cost of Labor this shall include the following: 
 

 Salaries and wages, as authorized by the Department of Labor 
and Employment.  

 Fringe benefits, such as vacation and sick leaves, benefits 
under the Workmen's Compensation Act, GSIS and/or SSS 
contributions, allowances, 13th month pay, bonuses, etc. 
 

2.5.2.1.3. Equipment Expenses. 
 

Rental rates of equipment shall be based on the prevailing 
"Association of Carriers and Equipment Lessors, (ACEL) Inc." 
approved for use by the DPWH (Presently it is the 2014 ACEL 
Rates). Rental rates of equipment not indicated in the ACEL 
booklet shall be taken from the rental rates prepared by the 
Bureau of Equipment. For simplicity in computation, the 
operated rental rates are preferred over the bare rental rates 
as the former includes operator's wages, fringe benefits, fuel, 
oil, lubricants and equipment maintenance. The make, model 
and capacity of the equipment should be indicated in the 